20231006042

Polymirae Co., Ltd. (YEOSU Plant)

3, 220-10 Yeosusandan 2-ro, Yeosu-si, Jeollanam-do, KOREA, 59611 TEL : 82-61-806-7124 FAX : 82-61-806-7110

## **Certificate Of Analysis**

GRADE NAME : YR5053\_OA

**Poly** Mirae

LOT NUMBER : 2309083B1

TEST DATE : 09.08.2023

This document certifies that the test results stated below regarding the above product is true and correct. The actual test results for this lot are listed below.

Test Item	Unit 🍙	Test Method	Result
Melt Index(MIL)	g/10min	ASTM D-1238	17.70
Bulk Density	g/cm3	ASTM D-1895	0.54
COLOR(YI)		ASTM E-313	-5.08

The above particulars do not release the customer from the obligation to carry out an inspection of goods received.

For Product data sheets, MSDS, FDA & PSB, Please refer to polymirae.com This document generated automatically using data from well controlled computerized system and does not require any authorized signature.

## PolyMirae Company., Ltd



PolyMirae is a joint venture between LyondellBasell and DL Chemical

